

How I treat myeloma with new agents

Philippe Moreau

Department of Hematology, University Hospital and INSERM Unité Mixte de Recherche 892, Centre National de la Recherche Scientifique Unité Mixte de Recherche 6299, University of Nantes, Nantes, France

At present, multiple classes of agents with distinct mechanisms of action are available for the treatment of patients with multiple myeloma (MM), including alkylators, steroids, immunomodulatory agents (IMiDs), proteasome inhibitors (PIs), histone deacetylase inhibitors (DACIs), and monoclonal antibodies (mAbs). Over the

last 5 years, several new agents, such as the third-generation IMiD pomalidomide, the second-generation PIs carfilzomib and ixazomib, the DACI panobinostat, and 2 mAbs, elotuzumab and daratumumab, have been approved, incorporated into clinical guidelines, and have transformed our approach to the treatment of

patients. These agents may be part of doublet or triplet combinations, or incorporated into intensive strategies with autologous stem cell transplantation. In this review, I discuss the different treatment options available today for the treatment of MM in frontline and relapse settings. (*Blood*. 2017;130(13):1507-1513)

Introduction

Multiple myeloma (MM) accounts for 1% of all cancers and ~10% of all hematologic malignancies.¹ The treatment of this malignancy has changed dramatically in the past decade with the introduction of new drugs to therapeutic strategies both in frontline and relapse settings. This has led to a significant improvement in median overall survival (OS), which now approaches 6 to 10 years, depending on the age of the patient at diagnosis.¹⁻³ Over the last 5 years, several new agents, such as the third-generation immunomodulatory agent (IMiD) pomalidomide, the second-generation proteasome inhibitors (PIs) carfilzomib and ixazomib, the histone deacetylase inhibitor (DACI) panobinostat, and 2 monoclonal antibodies (mAbs), elotuzumab and daratumumab, have been approved. These drugs have been incorporated into clinical guidelines and have transformed our approach to the treatment of MM patients.^{1,4} With the availability of at least 6 different classes of agents (ie, alkylators, steroids, PIs, IMiDs, DACIs, and mAbs) that can be combined in doublet or triplet regimens, the choice of the optimal strategy at diagnosis and at relapse represents a therapeutic challenge for physicians. There is consensus that treatment should be initiated in all patients with MM according to the updated definition developed by the International Myeloma Working Group in 2014.⁵ In this review, I provide an overview of possible treatment choices (listed in Table 1) for both frontline and relapse settings using patient cases, based on my experience with the various classes of agents and based on the latest results from clinical trials.

Case 1: frontline therapy in a 60-year-old patient

Case presentation

A 60-year-old female was diagnosed with immunoglobulin G (IgG)- κ MM in 2014. At that time, she presented with symptomatic myeloma-related bone lesions, and a bone marrow aspirate confirmed the presence of 33% plasma cells. The International Staging System⁶ (ISS) score was low (I), and fluorescence in situ hybridization (FISH) analysis did not reveal any adverse cytogenetic factors [no t(4;14) translocation, 17p deletion, or t(14;16) translocation]. The first line of therapy consisted of

4 cycles of bortezomib-cyclophosphamide-dexamethasone (VCD), followed by high-dose melphalan and autologous stem cell transplantation (ASCT). The patient achieved complete remission (CR) after ASCT. Lenalidomide maintenance (10 mg/day continuously) was started 2 months after ASCT. In 2017, the patient was still receiving lenalidomide maintenance, with a sustained CR.

Comments on patient 1

For patients in good clinical condition, induction followed by ASCT is the standard treatment.^{1,3,4} Two recent phase III trials comparing frontline ASCT vs ASCT at the time of first relapse showed that progression-free survival (PFS) was improved in the front-line ASCT arm with the use of triplet, novel agent–based induction.^{7,8} Nevertheless, especially in the French trial that compared frontline ASCT vs lenalidomide-bortezomib-dexamethasone (RVD) and delayed ASCT, OS was similar in the 2 treatment groups, suggesting that delayed transplantation is feasible and does not have a detrimental effect on OS.⁷ There is an ongoing cure vs control debate as to whether patients should receive an aggressive multidrug strategy with the aim of achieving CR, or a sequential disease control approach that emphasizes quality of life (QOL) as well as OS. These objectives are not mutually exclusive. Nevertheless, recent data show that minimal residual disease (MRD)-negative status has a favorable prognostic impact, and it is known that frontline ASCT is associated with the higher rate of MRD negativity.^{7,9}

Based on response rates, depth of response, and PFS as surrogate markers for outcome, 3-drug combinations, including bortezomib and dexamethasone, are currently the standard of care as induction therapy prior to ASCT, but only limited data from prospective phase III trials are available to demonstrate that one combination is superior to the other.^{1,4,10,11} Four to six courses of induction are recommended before proceeding to stem cell collection.¹ The preferred regimens consist of VCD, RVD, or bortezomib-dexamethasone plus thalidomide or doxorubicin.^{1,4} RVD is widely used in the United States¹² and will probably become standard of care in the European Union as soon as it is approved. Carfilzomib-lenalidomide and dexamethasone (KRd) has also been investigated as induction therapy prior to ASCT, and is associated with high response rates and MRD negativity.¹³ This triplet

Table 1. Major treatment regimens in MM

Regimen	Usual dosing schedule
Frontline	
VMP	Bortezomib: 1.3 mg/m ² IV, days 1, 8, 15, 22; melphalan: 9 mg/m ² oral, days 1-4; prednisone: 60 mg/m ² oral, days 1-4; repeated every 35 d
Rd	Lenalidomide: 25 mg oral days 1-21 every 28 d; dexamethasone: 40 mg oral days 1, 8, 15, 22 every 28 d; repeated every 4 wk
MPT	Melphalan: 0.25 mg/kg oral, days 1-4 (use 0.20 mg/kg per day oral, days 1-4 in patients >75 y of age); prednisone: 2 mg/kg oral, days 1-4; thalidomide 100-200 mg oral, days 1-28 (use 100-mg dose in patients >75 y of age); repeated every 6 wk
VCD	Cyclophosphamide: 300 mg/m ² orally on days 1, 8, 15 and 22; bortezomib 1.3 mg/m ² intravenously on days 1, 8, 15, 22; dexamethasone 40 mg orally on days 1, 8, 15, 22; repeated every 4 wk
VTD	Bortezomib: 1.3 mg/m ² IV, days 1, 8, 15, 22; thalidomide: 100-200 mg oral, days 1-21; dexamethasone: 20 mg on day of and day after bortezomib (or 40 mg on days 1, 8, 15, 22); repeated every 4 wk × 4 cycles as pretransplant induction therapy
VRd	Bortezomib: 1.3 mg/m ² IV days 1, 8, 15; lenalidomide: 25 mg oral, days 1-14; dexamethasone: 20 mg on day of and day after bortezomib (or 40 mg on days 1, 8, 15, 22); repeated every 3 wk
Relapsed/refractory disease	
KRd	Carfilzomib 20 mg/m ² (cycle 1) and 27 mg/m ² (subsequent cycles) intravenously on days 1, 2, 8, 9, 15, 16; lenalidomide 25 mg oral days 1 to 21; dexamethasone 20 mg on day of and day after bortezomib (or 40 mg days 1, 8, 15, 22); repeated every 4 wk
VD-Pano	Bortezomib: 1.3 mg/m ² IV, days 1, 8, 15, 22; dexamethasone: 20 mg on day of and day after bortezomib; panobinostat: 20 mg oral, days 1, 3, 5, wk 1 and 2; repeated every 3 wk (cycles 1-8)
Kd	Carfilzomib: 56 mg/m ² IV, days 1, 2, 8, 9, 15, 16 (20 mg/m ² d 1, 2, cycle 1 only); dexamethasone: 20 mg, days 1, 2, 8, 9, 15, 16, 22, 23; 28-d cycles
Rd-Elo	Lenalidomide: 25 mg oral, days 1-21; dexamethasone: 40 mg/wk; elotuzumab: 10 mg/kg IV per week cycle 1 and 2, every other week cycles 3+; repeated every 28 d
IRd	Lenalidomide: 25 mg oral, days 1-21; dexamethasone: oral 40 mg, days 1, 8, 15, 22; ixazomib: 4 mg oral, days 1, 8, 15; repeated every 28 d
DVd	Bortezomib: 1.3 mg/m ² subcutaneous, days 1, 4, 8, 11 (cycles 1-8); dexamethasone: 20 mg oral, days 1, 2, 4, 5, 8, 9, 11, 12 (cycles 1-8); daratumumab: 16 mg/kg IV every week (cycles 1-3), every 3 wk (cycles 4-8), every 4 wk (cycles 9+); cycles 1-8: repeated every 21 d; cycles 9+: repeated every 28 d
DRd	Lenalidomide: 25 mg oral, days 1-21; dexamethasone: 40 mg oral, every week; daratumumab 16 mg/kg IV every week (cycles 1-2), every other week (cycles 3-6), q4w cycles 7+; cycles: 28 d

q4w, every 4 weeks; Rd-Elo, lenalidomide/dexamethasone/elotuzumab; VD-pano, bortezomib/dexamethasone/panobinostat; VTD, bortezomib/thalidomide/dexamethasone.

regimen, potentially the most active combining a PI and an IMiD, is currently being evaluated as induction therapy in phase III trials prior to ASCT. Other ongoing studies are investigating the impact of adding mAbs, either elotuzumab or daratumumab, to a triplet induction combination to further increase the MRD negativity rate prior to ASCT.

Patient 1 did not receive any consolidation after ASCT, and this is an issue that remains a matter of debate in 2017. Conflicting data from 2 recent randomized trials, not yet fully published, are available. The Stamina study, conducted in the United States, prospectively compared no consolidation following ASCT vs tandem ASCT vs 4 cycles of RVD.¹⁴ Subsequently, patients in all 3 arms of the trial received maintenance therapy. With a short follow-up, on an intent-to-treat basis, there were differences regarding PFS or OS. In contrast, the European Myeloma Network 2 trial evaluated 2 cycles of RVD vs no consolidation, and in this study, the RVD arm was associated with a better PFS rate.¹⁵ The latter trial also included a comparison of single vs tandem ASCT prior to RVD consolidation, and PFS was found to be longer in the group of patients who underwent the tandem ASCT procedure, especially among those with high-risk cytogenetics.

This leads to the issue of a risk-adapted strategy in patients eligible for ASCT. Some experts, especially in the United States, suggest that patients with standard-risk disease can benefit from ASCT either upfront or at a later stage in the disease course.³ For the treatment of patients with high-risk disease outside clinical trials, many experts, especially those in Europe, recommend tandem stem cell transplantation.^{16,17} For this subgroup of patients, KRd is also frequently proposed in the United States.³ Nevertheless, in 2017, there is no prognostic factor or staging system, such as Revised-ISS or gene-expression profiling, that is routinely used to define a risk-adapted strategy.

Following ASCT, patient 1 received long-term maintenance therapy with lenalidomide. This drug is approved in this setting, and a recent meta-

analysis based on individual patient data of >1200 cases demonstrated that lenalidomide maintenance following ASCT is associated with an overall OS benefit of >2 years.¹⁸ We have to recognize that the 3 individual studies included in the meta-analysis were not planned or powered for OS because the primary endpoint and the OS data were not mature at the time of their initial publications. Nevertheless, lenalidomide maintenance is standard practice, although the optimal duration of maintenance remains to be defined. Bortezomib maintenance has also been evaluated in a 2-year study and was associated with a survival benefit over thalidomide maintenance, especially in patients with high-risk disease, but induction therapy was not identical in the 2 arms of this prospective trial, making a comparison of the 2 arms difficult.¹⁶ Ongoing phase III trials are evaluating the role of other novel agents, such as ixazomib or daratumumab, in the maintenance setting following ASCT. Combinations of drugs are also undergoing evaluation: for example, carfilzomib-lenalidomide vs lenalidomide alone in the FORTE study, lenalidomide-dexamethasone-ixazomib vs lenalidomide-dexamethasone in the GEM14 trial, or elotuzumab-lenalidomide-dexamethasone vs lenalidomide-dexamethasone in the GMMG-HD6 trial. For patient 1, outside a clinical trial, my approach is triplet induction therapy followed by ASCT and lenalidomide maintenance.

Case 2: frontline therapy in a 75-year-old patient

Case presentation

A 75-year-old male was diagnosed with IgA-κ myeloma in 2014. The patient presented with myeloma-related anemia and bone lesions. Renal

function was normal, performance status was good, and no genetic abnormalities were seen using FISH. The monoclonal spike (M-spike) at the onset of therapy was 3.5 g/dL. The patient was treated with 25 mg lenalidomide/day for 21 days out of 28-day cycles plus low-dose dexamethasone at a dose of 40 mg/week (Rd). A partial response was achieved after 3 cycles of Rd, and a very good partial response (VGPR) was achieved after 6 cycles of Rd. However, after the sixth cycle, neutropenia and fatigue required dose reduction. Therefore, the lenalidomide dose was reduced to 15 mg/day, and dexamethasone was reduced to 20 mg/week. Twenty-eight months after the start of therapy, the patient is still in VGPR and therapy with Rd is ongoing.

Comments on patient 2

Rd is one of the standard frontline therapies for patients who are not eligible for ASCT.^{1,4,19} According to its approval status, it may be administered until progression of the disease.¹⁹ The final OS analysis of the 3-arm FIRST/MM020 trial that prospectively compared Rd until progression vs melphalan prednisone thalidomide (MPT) vs Rd for 18 cycles showed that PFS was significantly improved in the treatment arm, in which patients received Rd continuously.^{19,20} In addition, OS was superior with continuous Rd vs MPT, but was identical in the 2 Rd arms of the study.²⁰ Therefore, some experts are questioning the role of continuous Rd administration, and instead support a fixed duration (eg, 18 months) of initial treatment to avoid toxicity, save costs, and improve QOL. Patient 2 achieved a VGPR with continuous Rd. The updated analysis of the MM020 trial showed that time-to-next therapy is prolonged in patients who have reached at least a VGPR with continuous Rd, and these patients may benefit most from the long-term administration of this combination.²⁰ Rd is also feasible in frail patients or patients >75 years of age.^{3,21}

In the recently conducted, prospective SWOG0777 trial, which enrolled patients with newly diagnosed MM who were not intended to undergo immediate ASCT, Rd was compared with Rd plus bortezomib (VRd).²² The addition of bortezomib resulted in significantly improved PFS and OS, and the combination had an acceptable risk-benefit profile. This triplet combination is recommended as upfront therapy for transplant-ineligible patients in several guidelines,^{1,4} but it has to be emphasized that only 43% of the patients enrolled in the SWOG0777 trial were >65 years of age, and that all patients received ongoing maintenance treatment with Rd after completion of the induction therapy.

The triplet combination bortezomib-melphalan-prednisone (VMP) is another standard-of-care therapy based on data from the randomized phase III VISTA trial, which showed PFS and OS benefit over melphalan-prednisone.²³ This regimen is mostly used in Europe. VCD is also a valuable option.^{1,4}

Patient 2 presented with standard-risk myeloma at diagnosis, and Rd, VRd, VMP, or VCD are all feasible options in this setting. For patients with high-risk disease who are not eligible for ASCT, some experts recommend the use of KRd; however, limited data are available to support this choice.³ Rd may be suboptimal for this subgroup of patients.¹⁹ Very few patients enrolled in the SWOG0777 trial had a cytogenetic evaluation at diagnosis, and although the median PFS was higher with the triplet VRd combination as compared with Rd, the difference was not statistically significant.²²

Patient 2 had adequate performance status at diagnosis and was able to stay on treatment for a long period of time. Patients who are not eligible for ASCT represent a very heterogeneous population, and frailty is one of the most important prognostic factors for OS besides ISS and cytogenetics. A geriatric assessment is recommended for all elderly patients at diagnosis and may guide treatment choices.²⁴ Dose

reduction and doublet combinations should be favored for patients considered frail or not fit.

Several important phase III trials are ongoing that may change the landscape of frontline therapy in the near future. Rd is currently being compared with Rd plus elotuzumab, with Rd plus daratumumab, and with Rd plus ixazomib in what may become the first all oral, triplet regimen combining a PI plus an IMiD for the treatment of patients not eligible for ASCT. The triplet combination VMP is also currently being tested vs VMP plus daratumumab.

For patient 2, outside a clinical trial, I would recommend Rd until progression or unacceptable toxicity.

Case 3: relapse treatment in a patient progressing after bortezomib-based induction

Case presentation

A 64-year-old male was diagnosed with symptomatic myeloma in 2014. FISH analysis revealed the presence of t(4;14). The patient received 4 cycles of VCD with the achievement of a VGPR, followed by melphalan 200 mg/m² and ASCT. No consolidation therapy and no maintenance therapy were given. Twenty months later, the patient presented with disease progression with anemia and bone pain. Renal function and performance status were good at the time of relapse. The patient was treated with the triplet combination KRd according to the schedule of the ASPIRE study.²⁵ He responded quickly and achieved a VGPR after the first 2 cycles and CR at cycle 6. He is currently receiving cycle 15 with a sustained CR, without the occurrence of significant toxicity.

Comments on patient 3

The choice of therapy in the relapse setting depends on several parameters, such as age, performance status, comorbidities, the type, efficacy, and tolerance of the previous treatment, the number of prior treatment lines, the available remaining treatment options, the interval since the last therapy, the type of relapse (ie, clinical vs biochemical relapse), and cytogenetics.^{1,26} In the case of progression after bortezomib induction, as occurred for patient 3, who was lenalidomide naive, Rd is a feasible option.^{1,4,26} This doublet combination was standard practice until recently, but it is currently being used less often. Indeed, Rd has been compared with Rd plus another new agent in 4 prospective trials. Elotuzumab (ELOQUENT 2 trial),²⁷ carfilzomib (KRd, ASPIRE trial),²⁵ ixazomib (IRd, TOURMALINE 1 trial),²⁸ and daratumumab (DRd, POLLUX trial)²⁹ have all been added to Rd and have shown significant improvements in PFS compared with Rd, leading to the approval of these 4 regimens. The choice of the optimal combination out of these 4 agents for a specific patient is not always straightforward.³⁰ In terms of efficacy, cross-trial comparisons are difficult because of substantial differences in patient populations. However, an evaluation of hazard ratios (HRs) is a reliable method to assess PFS data and can be used to compare the 4 trials (Table 2). For patients who were previously exposed to bortezomib, as is the case for patient 3, the HR is in favor of each of the new triplet combination vs Rd and ranges from 0.37 (POLLUX trial)²⁹ to 0.73 (TOURMALINE 1 trial)²⁸ (0.68 in the ELOQUENT 2 trial²⁷ and 0.70 in the ASPIRE trial²⁵). Overall survival data are not yet available. Efficacy has to be balanced with safety. The toxicity profile of each regimen is different, with more cardiac and vascular issues with KRd, infusion-related reactions with mAbs (daratumumab and elotuzumab), and more incidences of rash with IRd. The mAbs are novel drugs in MM that are

Table 2. Phase III trials in relapsed and/or refractory MM: efficacy

Study (reference)	Regimens	Patients, n	Prior therapies, median, n (range)	Experimental vs placebo arm		
				ORR, %	≥VGPR, %	PFS, mo (HR)
Lenalidomide-based regimens						
ASPIRE (25)	Rd ± carfilzomib	792	2 (1-3)	87 vs 67	70 vs 40	26 vs 18 (0.69)
TOURMALINE-MM1 (28)	Rd ± ixazomib	722	1 (1-3)	78 vs 72	48 vs 39	20.6 vs 14.7 (0.74)
ELOQUENT 2 (27)	Rd ± elotuzumab	646	2 (1-3)	79 vs 66	33 vs 28	19.4 vs 14.9 (0.70)
POLLUX (29)	Rd ± daratumumab	569	1 (1-11)	93 vs 76	76 vs 44	Not reached vs 18.4 (0.37)
Bortezomib-based regimens						
PANORAMA 1 (34)	Vd ± panobinostat	768	1 (1-3)	61 vs 55	Not mentioned	12 vs 8 (0.63)
CASTOR (33)	Vd ± daratumumab	498	2 (1->3)	83 vs 63	59 vs 29	Not reached vs 7.16 (0.39)
Randomized phase II study (35)	Vd ± elotuzumab	150	1 (1-3)	66 vs 63	37 vs 27	9.7 vs 6.9 (0.72)
ENDEAVOR (31)	Kd vs Vd	929	1 (1-3)	77 vs 63	54 vs 29	18.7 vs 9.4 (0.53)

ORR, overall response rate.

attractive partners in combination regimens due to their efficacy and excellent tolerability profile. Improvements in QOL, convenience, and burden to health care providers are also of utmost importance (Table 3). The use of triplet combinations in relapse is particularly important for patients with adverse cytogenetics. Patient 3 has t(4;14), and the HR for this specific subgroup of patients is also in favor of the recently approved triplet combinations vs Rd and ranges from 0.44 (POLLUX trial)²⁹ to 0.70 (ASPIRE trial)²⁵ (0.52 in the ELOQUENT 2 trial²⁷ and 0.64 in the TOURMALINE 1 trial²⁸).

For patient 3, outside of a clinical trial, I would recommend DRd.

Case 4: relapse treatment in a patient progressing on IMiD therapy

Case presentation

A 71-year-old female patient presented with anemia and bone pain in 2014 and was diagnosed with MM IgG-λ. FISH did not reveal any adverse cytogenetic abnormalities. In addition, renal function and performance status were adequate. She received Rd as frontline therapy and achieved a partial response following cycle 2, which was associated with clinical improvement. During cycle 22, the M-spike increased from 0.5 to 1.1 g/dL with the reappearance of bone pain. A bone marrow aspirate confirmed the relapse, with 28% plasma cells. The results of another cytogenetic analysis did not differ from those of the initial examination. The patient, who was 73 years old at the time of the relapse, was treated with bortezomib (subcutaneously on days 1-4-8-11 in 21-day cycles) and dexamethasone (20 mg on days 1-2, 4-5, 8-9, and 11-12 of each cycle). She received 6 cycles of therapy and achieved a VGPR. Treatment was discontinued at the end of cycle 6 because of the onset of grade 2 peripheral neuropathy. The patient did not receive any further therapy. Response is ongoing, and grade 2 neuropathy is persisting.

Comments on patient 4

For a patient progressing on Rd as frontline therapy, the logical approach is a switch in the class of agent, or to try to increase the doses of lenalidomide and dexamethasone (in case of a previous dose reduction) and not to add a third agent to Rd. Bortezomib-dexamethasone (Vd) is commonly used in this setting,²⁶ and VCD may also be used to increase the response rate. No prospective comparison of Vd vs VCD in relapse is available. The toxicity of Vd is well-known, and despite subcutaneous or weekly administration of bortezomib, peripheral neuropathy remains the most important side-effect of this combination.

The phase III randomized ENDEAVOR study prospectively compared Vd vs carfilzomib-dexamethasone (Kd) until progression in the relapse setting.³¹ This study, a head-to-head comparison of 2 PIs, demonstrated that both PFS (median: 18.7 vs 9.4 months) and OS (median: 47.6 vs 40 months in the updated analysis presented in 2017) were superior with Kd. The results favor Kd for all subgroups of patients, including first relapse (as is the case in patient 4 described above), prior lenalidomide exposure, and standard-risk cytogenetics. Based on the results of the ENDEAVOR trial and following the approval of this doublet combination, Kd could also have been a feasible option for patient 4. The schedule of Kd, however, is more demanding than that of Vd, with IV administration of carfilzomib at a dose of 56 mg/m² on days 1, 2, 8, 9, 15, and 16 of 28-day cycles until progression. The safety profile is also different from that of Vd, with fewer cases of peripheral neuropathy, but higher rates of hypertension, dyspnea, cardiac failure, and acute renal failure. Nevertheless, the rates of treatment discontinuation due to adverse events were identical in the 2 arms of the study. Of note, the phase I/II CHAMPION-1 trial evaluated the more convenient weekly administration of carfilzomib, at a higher dose of 70 mg/m² in combination with dexamethasone, and showed promising response rates and PFS that merit additional evaluation.³²

Recently, Vd was compared with Vd plus daratumumab (DVd) in relapsed MM (CASTOR trial), and the triplet combination was associated with an impressive PFS improvement (HR: 0.39).³³ The benefit of the addition of daratumumab was observed across all subgroups of patients, including those with all the characteristics of patient 4: first relapse, prior IMiD, and >65 years of age. Importantly, the safety profile of the triplet combination is acceptable, and daratumumab was not found to add any significant toxicity to the Vd combination. DVd is now approved and represents another option for patients progressing on Rd.

Other combinations based on Vd are available, but will probably be used less frequently in the future, either because of toxicity (panobinostat-Vd)³⁴ or paucity of results (elotuzumab-Vd).³⁵

For patient 4, outside of a clinical trial, I would propose DVd.

Case 5: treatment of lenalidomide- and bortezomib-refractory disease

Case presentation

A 67-year-old female patient with standard-risk MM was treated with frontline Rd in 2013. The initial response was good (VGPR), but she progressed on therapy during cycle 26 in 2015. The salvage therapy

Table 3. Phase 3 trials in relapsed and/or refractory MM: convenience

Regimen (reference)	Route of administration	Dosing schedule	Hospital/clinic visit	Administration time
KRd (25)	IV	Cycle 1-12: days 1, 2, 8, 9, 15, and 16 of 28-d cycle. Cycle 13-18: days 1, 2, 15, and 16 of 28-d cycle	2/wk (3 wk on/1 wk off)	>30 min + pretreatment hydration
IRd (28)	PO	Days 1, 8, and 15 of 28-d cycle	Every 4 wk	0 h
Rd + elotuzumab (27)	IV	Days 1, 8, 15, and 22 of 28-d cycle (cycles 1 and 2), then days 1 and 15 (cycle 3+)	1/wk for 8 wk, then every 2 wk	5 h; need premedication
DRd (29)	IV	Days 1, 8, 15m and 22 of 28-d cycle (cycle 1 and 2), days 1 and 15 (cycle 3-6), then every 4 wk thereafter	1/wk for 8 wk, every 2 wk for 16 wk, then every 4 wk	6.5 h for the first infusion and 3.5 h for subsequent infusions; need premedication
Vd + panobinostat (34)	PO (+ bortezomib IV)	Panobinostat: days 1, 3, 4, 8, 10, and 12 of 21-d cycle; bortezomib: days 1, 4, 8, and 11	2/wk (2 wk on/1 wk off)	~1 h for bortezomib
DVd (33)	IV (+ bortezomib SC)	Daratumumab: days 1, 8, and 15 of 21-d cycle (cycle 1-3), every 3 wk (cycle 4-8), then every 4 wk; bortezomib: days 1, 4, 8, and 11	4-5 visits by 21-d cycle	6.5 h for the first infusion and 3.5 h for subsequent infusions; need premedication
Kd (31)	IV	Carfilzomib: days 1, 2, 8, 9, 15, and 16 of 28-d cycle	2/wk (3 wk on/1 wk off)	>30 min + pretreatment hydration

PO, per os; SC, subcutaneous.

consisted of Vd. Following the achievement of partial response (PR) after 2 cycles, which was sustained for 3 cycles, the patient progressed again with bone pain, anemia, and an M-spike of >1.5 g/dL. The patient was then treated with pomalidomide-dexamethasone (pom-dex) in 2016. Response to pom-dex lasted for only 5 months before the disease progressed again. At this point, we initiated daratumumab therapy, which induced a PR. The patient is currently still receiving daratumumab single agent at a dose of 16 mg/kg every 4 weeks, according to the design of the SIRIUS trial,³⁶ with a sustained response, good tolerance, no bone pain, and normal performance status.

Comments on patient 5

Pomalidomide with low-dose dexamethasone is an approved combination regimen for the treatment of patients with refractory disease, who relapse after at least 2 prior lines of therapy, including lenalidomide and bortezomib. Patient 5 was refractory to both Rd and Vd. In the pivotal MM003 study, in which pom-dex was compared with high-dose dexamethasone, the PFS rate was significantly higher with pom-dex (4 vs 1.9 months), translating into an OS benefit (median 12.7 vs 8.1 months).³⁷ Recently, Baz et al³⁸ reported the results of a phase II trial comparing pom-dex with pom-dex plus cyclophosphamide (PCD) in an equivalent patient population and showed that the addition of oral cyclophosphamide (400 mg on day 1, 8, and 15 of a 28-day cycle) to pom-dex was able to increase the PFS from 4.4 to 9.5 months. Patient 5 could have benefitted from the addition of cyclophosphamide, a cheap alkylating agent, to which she had not been exposed previously. In our routine practice, PCD is one of the standard rescue regimens, all oral, effective, and manageable, for those patients who progress after lenalidomide and bortezomib exposure. Patient 5 progressed on pom-dex and subsequently received daratumumab. This mAb, which targets CD38, was approved by the US Food and Drug Administration in 2015 for patients who have received at least 3 prior treatments, based on the results of 2 phase II trials, SIRIUS³⁶ and GEN501.³⁹ These trials demonstrated significant single-agent activity of daratumumab in patients who are refractory to all classes of available agents. In the combined analysis of these 2 trials, the median PFS was 3 months overall and 15 months for those reaching PR.⁴⁰ Furthermore, for responding patients, OS was found to be prolonged (75% at 2 years). Recently, the

data of these 2 trials were used to compare the efficacy of daratumumab monotherapy (148 patients) vs historical controls (658 patients) through an adjusted treatment comparison.⁴¹ This analysis suggests that daratumumab improves OS compared with historical control data in patients with heavily pretreated and highly refractory MM, with an adjusted OS HR of 0.33. Daratumumab, although rarely used as a single agent in the United States, represents a major breakthrough for the treatment of patients with refractory disease. However, the agent will also be used earlier in the course of the disease in combination with PIs and IMiDs, as investigated in the CASTOR and POLLUX trials. The feasibility of retreatment with CD38 mAbs remains to be investigated.

For patient 5, who is refractory to bortezomib and lenalidomide, I would recommend PCD or pom-dex and daratumumab, which was recently approved in the United States.⁴²

Final considerations

In the past decade, the treatment of MM has progressed greatly as a result of the introduction of several new active drugs, which have been approved. PFS and OS rates have increased markedly, and recent trials incorporating novel agents and ASCT may lead to a statistical cure fraction of ~15% of patients.⁴³ In addition, many other new drugs or immune therapies are in advanced stages of investigation, including, for example, isatuximab (CD38 mAb), selinexor (nuclear export inhibitor), venetoclax (oral Bcl2 inhibitor), ricolinostat (oral HDAC6 inhibitor), check-point inhibitors, bispecific T-cell engager antibodies, and chimeric antigen receptor T cells, which will enrich our therapeutic armamentarium.^{44,45} Some of these are first-in-class agents and may represent true progress, but a recurrent question is how to design a study to demonstrate the true impact of a specific agent on response, PFS, or OS. For example, the HR for PFS achieved with the DRd combination in relapsed MM in the POLLUX trial (0.37) has set the bar so high that it will be difficult to show the superiority of other combinations over DRd in phase III trials designed for regulatory approvals.

Moreover, MM is a very heterogeneous disease comprised of different genetic entities that differ from each other in evolution, mode

of presentation, response to therapy, and prognosis.^{1,3} Clinical trials seldom target specific genetic subtypes that may benefit most from a new drug. In the future, the use of new agents will probably require the identification of biomarkers to predict response to therapy.⁴⁶

In this article, I have listed numerous possible drug combinations available at diagnosis, in patients with 1 to 3 prior lines of therapy or in very advanced disease. Nevertheless, to date, the optimal strategy for the frontline therapy of MM, the nature and duration of maintenance, or the ideal sequence of therapy at relapse cannot be defined from the available clinical trials. A list of strategic studies that address important questions have been proposed by some investigators to further optimize the management of patients with MM.⁴⁶ For example, “Does modifying therapy based on response or MRD detection improve outcome?” Or, “Can limited-duration combination therapy regimens be developed that are as effective as continuous therapy?” Or, “What is the best triplet regimen to use in the most cost-effective way at relapse?” This latter question is of utmost importance because drug access and cost represent the most important challenges for MM patients and physicians worldwide.⁴⁷

The availability of a host of various classes of agents presents both a great opportunity and a great challenge. On the one hand, we are able to achieve unparalleled results regarding improvements in survival, but on the other hand, many issues surrounding the use of these agents remain to be solved. In this review, I have discussed practical patient examples and provided the rationale for the various treatment choices based on our experience and recent data from trials to aid the decision-making process for physicians treating patients with myeloma.

Authorship

Contribution: P.M. wrote the paper.

Conflict-of-interest disclosure: P.M. serves on advisory boards for Takeda, Celgene, Janssen, BMS, Novartis, and Amgen.

Correspondence: Philippe Moreau, Department of Hematology, University Hospital, University of Nantes, Place Alexis Ricordeau, 44093 Nantes, France; e-mail: philippe.moreau@chu-nantes.fr.

References

- Moreau P, San Miguel J, Sonneveld P, et al. ESMO Guidelines Committee. Multiple myeloma: ESMO Clinical Practice Guidelines for diagnosis, treatment and follow-up. *Ann Oncol*. 2017; 28(suppl 4):iv52-iv61.
- Kumar SK, Dispenzieri A, Lacy MQ, et al. Continued improvement in survival in multiple myeloma: changes in early mortality and outcomes in older patients. *Leukemia*. 2014;28(5): 1122-1128.
- Rajkumar SV. Myeloma today: Disease definitions and treatment advances. *Am J Hematol*. 2016; 91(1):90-100.
- Kumar SK, Callander NS, Alsina M, et al. Multiple Myeloma, Version 3.2017, NCCN Clinical Practice Guidelines in Oncology. *J Natl Compr Canc Netw*. 2017; 15(2):230-269.
- Rajkumar SV, Dimopoulos MA, Palumbo A, et al. International Myeloma Working Group updated criteria for the diagnosis of multiple myeloma. *Lancet Oncol*. 2014; 15(12):e538-e548.
- Greipp PR, San Miguel J, Durie BG, et al. International staging system for multiple myeloma [published correction appears in *J Clin Oncol*. 23(25):6281]. *J Clin Oncol*. 2005;23(15):3412-3420.
- Attal M, Lauwers-Cances V, Hulin C, et al; IFM 2009 Study. Lenalidomide, bortezomib, and dexamethasone with transplantation for myeloma. *N Engl J Med*. 2017;376(14):1311-1320.
- Cavo M, Palumbo A, Zweegman S, et al. Upfront autologous stem cell transplantation versus novel agent-based therapy for multiple myeloma: A randomized phase 3 study of the European Myeloma Network (EMN02/HO95 MM trial) [abstract]. *J Clin Oncol*. 2016;34(15 suppl). Abstract 8000.
- Munshi NC, Avet-Loiseau H, Rawstron AC, et al. Association of minimal residual disease with superior survival outcomes in patients with multiple myeloma: a meta-analysis. *JAMA Oncol*. 2017;3(1):28-35.
- Mai EK, Bertsch U, Dürig J, et al. Phase III trial of bortezomib, cyclophosphamide and bortezomib, dexamethasone (VCD) versus bortezomib, doxorubicin and dexamethasone (PAD) in newly diagnosed myeloma. *Leukemia*. 2015;29(8): 1721-1729.
- Moreau P, Hulin C, Macro M, et al. VTD is superior to VCD prior to intensive therapy in multiple myeloma: results of the prospective IFM2013-04 trial. *Blood*. 2016;127(21): 2569-2574.
- Richardson PG, Weller E, Lonial S, et al. Lenalidomide, bortezomib, and dexamethasone combination therapy in patients with newly diagnosed multiple myeloma. *Blood*. 2010;116(5): 679-686.
- Korde N, Roschewski M, Zingone A, et al. Treatment With Carfilzomib-Lenalidomide-Dexamethasone With Lenalidomide Extension in Patients With Smoldering or Newly Diagnosed Multiple Myeloma. *JAMA Oncol*. 2015;1(6): 746-754.
- Stadtmauer A, Pasquini C, Blackwell B, et al. Comparison of autologous hematopoietic cell transplant (autoHCT), bortezomib, lenalidomide (Len) and dexamethasone (RVD) consolidation with Len maintenance, tandem Autohct with Len maintenance (TAM) and Autohct with Len maintenance (AM) for up-front treatment of patients with multiple myeloma (MM): primary results from the randomized phase III trial of the Blood and Marrow Transplant Clinical Trials Network (BMT CTN 0702 - StaMINA Trial). *Blood*. 2016;128(22):LBA-1.
- Sonneveld P, Beksac M, Van der Holt B, et al. consolidation followed by maintenance therapy versus maintenance alone in newly diagnosed, transplant eligible patients with multiple myeloma (MM): A randomized phase 3 study of the European Myeloma Network (EMN02/HO95 MM Trial). *Blood*. 2016;128(22):242
- Neben K, Lokhorst HM, Jauch A, et al. Administration of bortezomib before and after autologous stem cell transplantation improves outcome in multiple myeloma patients with deletion 17p. *Blood*. 2012;119(4):940-948.
- Cavo M, Salwender H, Rosiñol L, et al. Double vs single autologous stem cell transplantation after bortezomib-based induction regimens for multiple myeloma: an integrated analysis of patient-level data from phase European III studies. *Blood*. 2013; 122(21):767
- Attal M, Palumbo A, Holstein SA, et al. Lenalidomide (LEN) maintenance (MNTC) after high-dose melphalan and autologous stem-cell transplant (ASCT) in multiple myeloma (MM): a meta-analysis of overall survival (OS) [abstract]. *J Clin Oncol*. 2016;34(15 suppl). Abstract 8001.
- Benboubker L, Dimopoulos MA, Dispenzieri A, et al; FIRST Trial Team. Lenalidomide and dexamethasone in transplant-ineligible patients with myeloma. *N Engl J Med*. 2014;371(10): 906-917.
- Facon T, Dimopoulos MA, Dispenzieri A, et al. Final analysis of overall survival from the first trial. *Blood*. 2016;128(22):241.
- Hulin C, Belch A, Shustik C, et al. Updated outcomes and impact of age with lenalidomide and low-dose dexamethasone or melphalan, prednisone, and thalidomide in the randomized, phase III FIRST trial. *J Clin Oncol*. 2016;34(30): 3609-3617.
- Durie BG, Hoering A, Abidi MH, et al. Bortezomib with lenalidomide and dexamethasone versus lenalidomide and dexamethasone alone in patients with newly diagnosed myeloma without intent for immediate autologous stem-cell transplant (SWOG S0777): a randomised, open-label, phase 3 trial. *Lancet*. 2017;389(10068): 519-527.
- San Miguel JF, Schlag R, Khuageva NK, et al; VISTA Trial Investigators. Bortezomib plus melphalan and prednisone for initial treatment of multiple myeloma. *N Engl J Med*. 2008;359(9): 906-917.
- Palumbo A, Bringhen S, Mateos MV, et al. Geriatric assessment predicts survival and toxicities in elderly myeloma patients: an International Myeloma Working Group report. *Blood*. 2015;125(13):2068-2074.
- Stewart AK, Rajkumar SV, Dimopoulos MA, et al; ASPIRE Investigators. Carfilzomib, lenalidomide, and dexamethasone for relapsed multiple myeloma. *N Engl J Med*. 2015;372(2):142-152.
- Laubach J, Garderet L, Mahindra A, et al. Management of relapsed multiple myeloma: recommendations of the International Myeloma Working Group. *Leukemia*. 2016;30(5): 1005-1017.
- Lonial S, Dimopoulos M, Palumbo A, et al; ELOQUENT-2 Investigators. ELOTUZUMAB therapy for relapsed or refractory multiple myeloma. *N Engl J Med*. 2015;373(7):621-631.
- Moreau P, Masszi T, Grzasko N, et al; TOURMALINE-MM1 Study Group. Oral ixazomib, lenalidomide, and dexamethasone for multiple myeloma. *N Engl J Med*. 2016;374(17): 1621-1634.
- Dimopoulos MA, Oriol A, Nahi H, et al; POLLUX Investigators. Daratumumab, lenalidomide, and dexamethasone for multiple myeloma. *N Engl J Med*. 2016;375(14):1319-1331.

30. Rajkumar SV, Kyle RA. Progress in myeloma - a monoclonal breakthrough. *N Engl J Med*. 2016; 375(14):1390-1392.
31. Dimopoulos MA, Moreau P, Palumbo A, et al; ENDEAVOR Investigators. Carfilzomib and dexamethasone versus bortezomib and dexamethasone for patients with relapsed or refractory multiple myeloma (ENDEAVOR): a randomised, phase 3, open-label, multicentre study. *Lancet Oncol*. 2016;17(1):27-38.
32. Berenson JR, Cartmell A, Bessudo A, et al. CHAMPION-1: a phase 1/2 study of once-weekly carfilzomib and dexamethasone for relapsed or refractory multiple myeloma. *Blood*. 2016; 127(26):3360-3368.
33. Palumbo A, Chanan-Khan A, Weisel K, et al; CASTOR Investigators. Daratumumab, bortezomib, and dexamethasone for multiple myeloma. *N Engl J Med*. 2016;375(8):754-766.
34. San-Miguel JF, Hungria VT, Yoon SS, et al. Panobinostat plus bortezomib and dexamethasone versus placebo plus bortezomib and dexamethasone in patients with relapsed or relapsed and refractory multiple myeloma: a multicentre, randomised, double-blind phase 3 trial. *Lancet Oncol*. 2014;15(11):1195-1206.
35. Jakubowiak A, Offidani M, Pégourie B, et al. Randomized phase 2 study: elotuzumab plus bortezomib/dexamethasone vs bortezomib/dexamethasone for relapsed/refractory MM. *Blood*. 2016;127(23):2833-2840.
36. Lonial S, Weiss BM, Usmani SZ, et al. Daratumumab monotherapy in patients with treatment-refractory multiple myeloma (SIRIUS): an open-label, randomised, phase 2 trial. *Lancet*. 2016;387(10027):1551-1560.
37. San Miguel J, Weisel K, Moreau P, et al. Pomalidomide plus low-dose dexamethasone versus high-dose dexamethasone alone for patients with relapsed and refractory multiple myeloma (MM-003): a randomised, open-label, phase 3 trial. *Lancet Oncol*. 2013;14(11): 1055-1066.
38. Baz RC, Martin TG III, Lin HY, et al. Randomized multicenter phase 2 study of pomalidomide, cyclophosphamide, and dexamethasone in relapsed refractory myeloma. *Blood*. 2016; 127(21):2561-2568.
39. Lokhorst HM, Plesner T, Laubach JP, et al. Targeting CD38 with daratumumab monotherapy in multiple myeloma. *N Engl J Med*. 2015;373(13): 1207-1219.
40. Usmani SZ, Weiss BM, Plesner T, et al. Clinical efficacy of daratumumab monotherapy in patients with heavily pretreated relapsed or refractory multiple myeloma. *Blood*. 2016;128(1):37-44.
41. Usmani SZ, Diels J, Ito T, Mehra M, Khan I, Lam A. Daratumumab monotherapy compared with historical control data in heavily pretreated and highly refractory patients with multiple myeloma: an adjusted treatment comparison. *Am J Hematol*. 2017;92(8):E146-E152.
42. Chari A, Suvannasankha A, Fay JW, et al. Daratumumab plus pomalidomide and dexamethasone in relapsed and/or refractory multiple myeloma. *Blood*. 2017;130(8):974-981.
43. Usmani SZ, Crowley J, Hoering A, et al. Improvement in long-term outcomes with successive Total Therapy trials for multiple myeloma: are patients now being cured? *Leukemia*. 2013;27(1):226-232.
44. Rajan AM, Kumar S. New investigational drugs with single-agent activity in multiple myeloma. *Blood Cancer J*. 2016;6(7):e451.
45. D'Agostino M, Salvini M, Palumbo A, Larocca A, Gay F. Novel investigational drugs active as single agents in multiple myeloma. *Expert Opin Investig Drugs*. 2017;26(6):699-711.
46. Moreau P, Rajkumar SV. Multiple myeloma—translation of trial results into reality. *Lancet*. 2016;388(10040):111-113.
47. Rajkumar SV, Harousseau JL. Next-generation multiple myeloma treatment: a pharmaco-economic perspective. *Blood*. 2016; 128(24):2757-2764.